
2214 North Central Avenue | Phoenix, Arizona 85004 | p 602.258.4822 | f 602.258.4825 | www.itcaonline.com/tws 

Inter Tribal Council of Arizona, Inc. 
WATER & WASTEWATER OPERATOR CERTIFICATION PROGRAM 

FOR PERSONNEL OF TRIBAL WATER UTILITIES 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Established to strengthen Tribal governments and promote Tribal sovereignty. 
 

 
 
 
 
 
 
 

OPERATOR CERTIFICATION 
 

DRINKING WATER 
 
 

APPLICATION BOOKLET 
 

Revised – February 2025 
 



2214 North Central Avenue | Phoenix, Arizona 85004 | p 602.258.4822 | f 602.258.4825 | www.itcaonline.com/tws 

 
 
 
 
 
 
Welcome to the Water and Wastewater Operator Certification Program for Personnel of Tribal Water 
Utilities, brought to you by the Inter Tribal Council of Arizona, Inc. (ITCA). 
[...]
(2) Attach photocopies of proof of attendance, training agendas, certificates of completion, or letters from your supervisor 
documenting your training activities for the items listed below so that ITCA can evaluate them for approval.  Please 
note that lack of attachment of such documentation may delay the application process. 

Course Title Date(s) 
Location 

& 
Instructor 

Topic 
Covered 

Subject-
Specific 
Training 
Contact 
Hours 

Example: 
 
XYZ Conference 

2/10/2025 
to 
2/14/2025 

San Diego, CA 
(a) xyz instructor 
(b) abc instructor 
(c) 123 instructor 

 
(a) pumps & motors 
(b) water disinfection 
(c) wastewater 
collection 

 
(a) 0.5 hrs. 
(b) 2.5 hrs. 
(c) 1.5 hrs. 

     

     

     

     

     

     

     

 

COPY THIS PAGE IF ADDITIONAL SPACE IS NEEDED TO REPORT TRAINING CONTACT HOURS  



ITCA TWS Revised February 2025 

Page 7 of ____ 

 

Applicant:_____________________________________________________ 
 

Applicant ID No. 

 

K.  CODE OF CONDUCT:   
To be completed by applicant.  Read the following statement and sign and date.  
 

ITCA Code of Conduct for Tribal Water System Operators 
 

Using my best judgment and operating skills, I will always work to protect the public health to ensure good service and to 
protect public property and the environment.  I will, at all times, apply my skills in operating water system equipment in a 
manner that will promote and encourage the highest quality of water system operation within the industry.  I will properly 
and accurately complete required records, follow and comply with all applicable requirements of federal, tribal and local 
laws and regulations, maintain my competence in the field by remaining current with changes in the industry and 
continuing my education, and work with my tribal community to establish and adhere to distinct and safe operating 
policies for the public utilities over which I am entrusted.   
 
I agree to comply with this ITCA Code of Conduct for Tribal Water System Operators at all times as a condition of 
holding and maintaining ITCA certification and to notify ITCA immediately should I no longer meet any requirements of 
this Code of Conduct or any other applicable requirement of law.   In addition to the foregoing, as a condition of testing 
and continued certification, I covenant and agree to:    

 
 Represent myself truthfully and honestly throughout the entire certification process; 
 Maintain the certification exam content as confidential and protected; 
 Not disclose, publish, reproduce or transmit the exam content in any form, verbal, written, or electronic, under 

any circumstances;   
 Adhere to all test site rules and make no attempt to complete the test dishonestly or to assist any other person in 

doing so; 
 Refrain from activities that may jeopardize the integrity of the ITCA Certification Program; 
 Not misrepresent nor permit a misrepresentation of my qualifications or the qualifications of my associates; and 
 Not conduct myself in a manner that subverts or attempts to subvert the minimum certification requirements, 

application process, or examination processes. 
 
I understand the ITCA certification, logo, and marks for the certification designation are the property of the Inter Tribal 
Council of Arizona, Inc. (ITCA).  I agree to: 

 Use such property only in an approved manner; 
 Uphold and follow all Tribal Operator Certification Program policies and procedures required by the ITCA to 

remain in good standing; 
 Report to the ITCA Tribal Operator Certification Program any pending litigation and resulting resolution related 

to my work in water system operation and utility management; and 
 Avoid any interest or activity that could influence my judgment or bias my decisions as an operator of water 

systems in a manner that does not conform to the public health or promote environmental safety. 
 
I have read and understand the ITCA Code of Conduct for Tribal Water System Operators.  I understand that my 
certification shall be valid only so long as I agree with and adhere to this Code of Conduct.  No certification shall be valid 
if obtained by misconduct.  I recognize that a failure to adhere to this Code of Conduct is grounds for the suspension and / 
or revocation of my certification.   
 
 
 

_________________________________________                             ___________________________ 
Applicant’s Original Signature                                                                           Date of Signature 
(Please Sign in Blue Ink) 

 
 



ITCA TWS Revised February 2025          Page 8 of ____ 

 
Applicant:_____________________________________________________ 
 

Date: 

 

L.  ACKNOWLEDGEMENT:   
To be completed by applicant.  Read the following statement and sign and date.  
 

I, the undersigned, acknowledge that I am the named applicant submitting this application for certification and 

that all information provided in this application is true and correct to the best of my knowledge.  I understand 

that any misrepresentations may result in ineligibility for certification or revocation of certification if granted.  I 

consent to the investigation of the information I have provided in order to verify my qualifications for 

certification.  By signing below, I give the Inter Tribal Council of Arizona, Inc. (ITCA) the right to report test 

results and certification application information to the U.S. Environmental Protection Agency (EPA) for the 

purposes of evaluating certification eligibility.  I waive all claims and agree to indemnify and hold harmless the 

ITCA and U.S. EPA for any action taken pursuant to the rules and standards set by the U.S. EPA with regard to 

my application, certification examination, and/or my certification except claims based on gross negligence or 

lack of good faith. 

 
 
_________________________________________                             ___________________________ 
Applicant’s Original Signature                                                                           Date of Signature 
(Please Sign in Blue Ink) 
 
 

 

 
 

 

 

 

 

 

 

 

 

 

 

 



ITCA Drinking Water Operator Certification Application Booklet – Revised February 2025 

2214 North Central Avenue | Phoenix, Arizona 85004 | p 602.258.4822 | f 602.258.4825 | www.itcaonline.com/tws 
Page 1 of 3 

ATTACHMENT 1 
 

WATER TREATMENT FACILITY CLASSIFICATION WORKSHEET 
(Required for applications for certification Levels 2, 3, and 4) 

 

According to the Tribal Drinking Water Operator Certification Program Final Guidelines (U.S. EPA, 
2005), primacy agencies classify water treatment facilities according to the following point rating 
system.  Regional primacy agency offices may increase classification based on other facility 
characteristics or treatment needs. 
 

Name of Water Treatment Facility: ______________________________________________________ 
 

Tribal Nation: ____________________________________ PWS  ID Number: ___________________ 
 

Item Points Score 

(1) 
Maximum population or part of a system served, at peak day: 1 point per 2,500 served. 
10 points maximum.  

1-10  

(2) 
Design flow average day or peak month’s part flow average day, whichever is larger. 1 
point per 0.5 MGD, 10 points maximum 

1-10  

Water Supply Sources 
(3) Groundwater without coliform (total, fecal or e.coli) presence 2  
(4) Groundwater with coliform (total, fecal or e.coli) presence 5  
(5) Groundwater under the influence of surface water 8  
(6) Surface water 10  

(7) 

Average Raw Water Quality Variation:     
Little or no variation – only treatment is disinfection 0  
Minor variation – e.g., “high quality” surface source appropriate for slow sand 
filtration 

2  

Requires moderate variation in chemical feed, dosage changes made:  monthly (3 
pts), weekly (4 pts), or daily (5 pts) 

3-5  

Variation significant enough to require pronounced and/or frequent changes 6  
Severe variation – source subject to non-point discharges, agricultural / urban storm 
runoff, flooding 

7  

(8) Raw water quality subject to agricultural or municipal waste point discharge 8  
(9) Raw water quality subject to periodic serious industrial waste pollution 10  

(10) Taste and/or odor for which treatment process adjustments are routinely made 2  
(11) Color levels > NSDWR 3  
(12) Iron and/or manganese levels > NSDWR 2  
(13) Algal growths for which treatment process adjustments are routinely made 3  
Chemical Treatment / Addition Process 
(14) Fluoridation 5  

(15) 

Disinfection:   
If a disinfectant/ oxidizer is generated on-site, add 1 point to the point value shown   
Liquid or powdered chlorine 5  
Gaseous chlorine 8  
Chloramination 10  
Chlorine dioxide 10  
Ozonation 10  
UV Irradiation 2  
Potassium Permanganate 4  

(16) 
pH adjustment (Calcium carbonate, carbon dioxide, hydrochloric acid, calcium oxide, 
calcium hydroxide, sodium hydroxide, sulfuric acid, other) 

4  

(17) 
Stability or Corrosion Control (calcium oxide, calcium hydroxide, sodium carbonate, 
sodium hexametaphosphate, other) 

10  

  



ITCA Drinking Water Operator Certification Application Booklet – Revised February 2025 

2214 North Central Avenue | Phoenix, Arizona 85004 | p 602.258.4822 | f 602.258.4825 | www.itcaonline.com/tws 
Page 2 of 3 

 

Item Points Score 
Coagulation & Flocculation Process 
(18) Rapid Mix (mechanical, injection, and in-line blenders) 2  
(19) Primary coagulant addition 6  
(20) Coagulant aid / Flocculant chemical addition (in addition to primary coagulant use) 2  
(21) Flocculation 2  
(22) Filter aid addition (Non-ionic/ anionic polymers) 2  
Clarification / Sedimentation Process 
(23) Sedimentation (plain, tube, or plate) 4  
(24) Contact adsorption 6  
(25) Other clarification processes (air floatation, ballasted clarification, etc.) 6  
(26) Upflow clarification (“sludge blanket”) 8  
Filtration Process 
(27) Granular media filtration < 3 gpm/sq. ft. 10  
(28) Granular media filtration  > 3 gpm/sq. ft. 20  
(29) Direct filtration 5  

(30) 
Membrane filtration:   

For compliance with a NPDWR 10  
For compliance with a NSDWR 6  

(31) Diatomaceous earth (pre-coat filtration) 10  
(32) Cartridge / bag 5  

(33) 
Pre-filtration (staged cartridges, pressure sand w/o coagulation, etc.): add one point per 
stage to max of 3 points 

1-3  

Other Treatment Processes 
(34) Aeration 3  
(35) Air stripping (includes: diffused air, packed tower aeration) 5  
(36) Ion-exchange / softening 5  

(37) 
Lime-soda ask softening (includes: chemical addition, mixing / flocculation / 
clarification / filtration – do not add points for these processes separately) 

20  

(38) 
Granular activated carbon filter (do not assign points when included as a bed layer in 
another filter) 

5  

(39) Powdered activated carbon 2  

(40) 
Blending sources with significantly different water quality:   

To achieve compliance with a NPDWR 4  
To achieve compliance with a NSDWR 2  

(41) Reservoir management employing chemical addition 2  
(42) Electrodialysis 15  
(43) Other (Specify, see NOTE below): 2-15  
Residuals Disposal 
(44) Discharge to surface, sewer, or equivalent 1  
(45) Discharge to lagoon / drying bed, with no recovery / recycling – e.g. downstream outfall 1  
(46) On-site disposal, land application 1  
(47) Backwash recovery / recycling: discharge to basin or lagoon and then to source 3  
(48) Backwash recovery / recycling: discharge to basin or lagoon and then to plant intake 5  
Facility Characteristics 

(49) 

Instrumentation – Use of SCADA or similar instrumentation systems to provide data, with: 
Monitoring / alarm only, no process operation 0  
Limited process operation – e.g. remote shutdown capability 1  
Moderate process operation 2  
Extensive or total process operation 4  

(50) Design limitations regarding: clearwell, pumps, storage, etc. 1-5  

 Total Points   
 
  



ITCA Drinking Water Operator Certification Application Booklet – Revised February 2025 

2214 North Central Avenue | Phoenix, Arizona 85004 | p 602.258.4822 | f 602.258.4825 | www.itcaonline.com/tws 
Page 3 of 3 

 
Note:  EPA considers the following special processes as “other”, including but not limited to POE and 
POU devices, various adsorption technologies, ion-exchange for Arsenic removal, etc. 
 
MGD – Million Gallons per Day 
NPDWR – National Primary Drinking Water Regulations 
NSDWR – National Secondary Drinking Water Regulations 
POE – Point of Entry 
POU – Point of Use 
PWS – Public Water System 
SCADA – Supervisory Control and Data Acquisition 
 
 
Classification Levels determined by the following point rating system. 
 

VSWS ........................ 30 points or less and a maximum population of 500 persons 
Level 1 ....................... 30 points or less 
Level 2 ....................... 31-55 points 
Level 3 ....................... 56-75 points 
Level 4 ....................... 76 points and greater 

 
 
Total Points Calculated on Page 2: __________                 Estimated Classification Level: __________ 
 
 
 

Name of Person Completing This Form: _________________________________________________ 
(Please Print)  

 

Job Title: __________________________________________________________________________ 
 
Employer / Agency: __________________________________________________________________ 
 
 

Signature: ______________________________________________ Date: ______________________ 
 
 



ITCA Drinking Water Operator Certification Application Booklet – Revised February 2025 

2214 North Central Avenue | Phoenix, Arizona 85004 | p 602.258.4822 | f 602.258.4825 | www.itcaonline.com/tws 

ATTACHMENT 2 
 

WATER DISTRIBUTION SYSTEM CLASSIFICATION WORKSHEET 
(Required for applications for certification Levels 2, 3, and 4) 

 

According to the Tribal Drinking Water Operator Certification Program Final Guidelines (U.S. EPA, 
2005), primacy agencies classify distribution systems according to the following classification system.  
Regional primacy agency offices may increase classification based on other system characteristics. 
 
Name of Water Distribution System: ____________________________________________________ 
 
Tribal Nation: ____________________________________ PWSID Number: ____________________ 
 

System Characteristics 
Check All 

That Apply 
Level 

Population = 3,300 or less □ L-1 

Distribution Storage □ L-1 

Hypochlorination □ L-1 

Population = 3,301 to 10,000 □ L-2 

Gaseous and Other Chlorine Disinfectant □ L-2 

Pressure Zones, greater than 5 □ L-2 

Recycled Water Distribution □ L-2 

System is Blending Sources to meet Maximum Contaminant Level (MCL) □ L-2 

Population > 10,000 □ L-3 

Distribution System Complexity (see definition below) □ L-2-4 
 

DISTRIBUTION SYSTEM COMPLEXITY means “Conditions or characteristics that exist in a distribution 
system, such as:  pressure zones, booster stations, storage tanks, fire protection, chlorination, non-
residential consumers, cross connection potential, demand variations, size of pipes, total distance of 
pipes and/or total geographic area that must be considered when classifying the distribution system.” 
 

Source:  Tribal Drinking Water Operator Certification Program Final Guidelines (U.S. EPA, 2005) 
 
 

Estimated Classification Level: __________ 
 

Estimate Justification: (explain how you determined the classification level) ____________________ 
 

__________________________________________________________________________________ 
 

__________________________________________________________________________________ 
 
 

Name of Person Completing This Form: _________________________________________________ 
(Please Print) 

 

Job Title: __________________________________________________________________________ 
 
Employer / Agency: __________________________________________________________________ 
 
 

Signature: ______________________________________________ Date: ______________________ 


